T TSPTE

www. teamcracing.net

V-V SCHLE WHDKe Zwi ELEC TG
SHOKI-COVWSE

Dimensions R~}:

LN g N R . . o 550mm
LA o 11 =10 PP 296mm
[ [ T A= = PP 190~200mm

Wheel diStaNCE B ..ot e e e 328mm




Transmitter Preparation
A E T ES

Power Switch Antenna 27MHzTransmitter Crystal (TX)

EiR Rig 27MHz 5T (TX)
Extend the antenna to the maximum Transmitter crystal(TX) Receiver crystal(RX)
Length for best performance EeTHR e 1Yoy
RESH BB R M AT

ONG
v

OFF

:ﬁ

The crystal can be replaced to change frequencies.
Note : You must also change receiver crystals!
Do not use AM crystals

BiRE R AR AR
EE D IR SAMEREEER

1%\
il

Battery Level Indicator

EMREETE

Good Batteries
ERENEM

Straight (neutral)
EH (PiI) Rightturn

; F| =\ fe) 75 e
@ Low Batteries(Light Blinks)

EER T (BERL <7

Left turn
o) ZE HESE

Steering Trim
T e

W

Reverse Switch
Aol

To be used for trimming the steering
operation

PR AR ES 1o L B

Servo Factory Settings
o LIz % (B#sm/ihP s mEsR%E M)

2 Throttle Trim .
HPY/ZIR (R A%

=N

To be used for throttle operation

FARgERN To be used for trimming the throttle
Throttle Tri operati%?EE -

LIS Wifegl=lr R AEMP IR LR,
3HPIRIEN *

7

Stop(Neutral)

Forward (=} firE

DIGITAL
PROPORT | ONAL
RADIO CONTROL

!

Steerin Dual Rate
HERAE

4 3ch Switch
E=EN{ERARA

~

This switch is used for optional parts.

AR R R R4y To be used to adjust steering servo throw
EERR AR ETS F 5 S 8 1 R

Transmitter Battery Installation

EREELRYE

Open battery cover at the bottom of transmitter.
Install batteries. Follow the direction of batteries
designated in the inside of battery box.
EEERNABITRERE, RES.
IRPEEAIE R ERE MR EEIEE.

Battery Cover

8X AA Alkaling Batteries
AA ST




A new Ni-MH battery must be charged before it is used.Refer to the charger instruction manual for charging.
EFEAZE , —EFNEBLELTE. FEFEERERMRAE.
Set up the radio control system as indicated below .

W PR R e AR R

|

A Battery

'V Electronic Speed
Controller
BTZES

A Receiver

. Start Install batteries.(Transmitter) . ;:FﬁA LHEE M (B A ) LS Bt (B8 EH)
Extend the antenna.(Transmitter) H hiI KA (BEI%H)
Connect the battery EEE
Extend the antenna.(Reveiver) hIH RAR G
Center the trims. il s
Switch on.(Transmitter) BART (FEiE44)
Switch on.(Reveiver) FAER (5%3%44)
Make sure the servos are in command. e E T &I {7 BR A%
® Finish E.Swiltch off.(Reveivejr) ® QE;E [P RABARE (U1
SW|tch off.(Transmitter) . E‘ﬁ RIRSRY (B2 1£4%)
Retract the antenna(Transmitter) B R4S (554
@ Needie Nose Pllers @ Awi @ Grease @ Screw Cement @ H162
S i g SRAREE K Instant Glue
W fE RE 7k
= - E
—=T05 (| (Grease -
M i
@ Differential Grease @ @ H154 @ Wire Cutters @ H096
iR Body Reamer SR EH ROUND CUTTER

BHRET] e B77]
.l;/logt()de)num Grease(Black) @ =T
J

@ Hex Wrench @ Hex Wrench
~AWRTF TFER

T
No need to pre-drill precise holes L7

—J w (1mm to 15mm)can be drilled

T LA 4 R4 B0 7L A0 481 mm—1 5mm e P

For trimming bodies!




1 Front Suspension

HIRE B 2 4

T02037

5

AN

To2086 23 - e

5

TU0222

LL

Q

T02056 3x34.5

&

T02056 2.3 E-ring
2.3 E

T02056 3x34.5 Hinge pin front inner

it

3x34. SETEEE -

T02056 2.3

I 0
...... 2
TU0222 M3x3 Screw
M3x38Z 4%
om........... 2

| %
S

i)l

2 Front Suspension

HIRE B 2

T02083 M3x15 Screw
M3x 1548 4%

T02092 I%all stud-Long
i.

__-T02092

V Assemble Both Left And Right
HEEA




&) — 102080

@ —T02080

<t ~
=2 : :
£ : :
S : Pl :
D : o :
om : = :
sE L B
.mﬂ meE 1 o
[l o0 .wmm :
L w o N : @0
X X : =g -
o e o g a_ﬁ
. YY1 ssc on
£ e @ o o
=] < ©
o ® =} S MM <
S S & 8
™ [ = F

4 Buffer
®iE

T02044 3x7x0.8

T02044 Block Carrier

#HE

M3x 1082 4%

T02044 M3x10 Screw
T02093 Ball stud-Short

TkEE-%E

T02044 3x7x0.8 Washer

3x7x0. 8E




5 Front Suspension

BIRE B R 4%

T02082 M3x10 Screw
M3x 104244

©) (o ...

T02147 M3x25 Screw

' M3x 2548 4%

By -

\

T02147 M3x25

6 Front Suspension

B B 3 4

TU0219—_ <=y
[03) - T02042 4.0 - T02093
T02003—gPWle=0 (¥ _ 0,1 T02042 2x9.8
il T02100 5x10x4
T02054 2.3 Y L, | Tuo22s
>

| | TT02054 3x27.5
@\Tozos4 2.3

§) —T02054 2.3

HP

T02054 2.3—— ) K

&Tozom 3x27.5

T02054 2.3 E-ring
2.3 E3A

T02042 2x9.8 Shaft
2x9. 85mst

T02054 3x27.5 Hinge pin front outer
3x27. SHIEEE #-5)

TU0225 M2x5 Screw
M2x 545

@I:[h ,,,,,,,,,,,,,,, 2 T02100 5x10x4 all bearing

5x10x4%H 75
T02093 Ball stud-Short

ol .

V Assemble Both Left And Right
HELEME




Turnbuckle
7
T02029
©
G

TS2002

TG2024

TS2002

o

T02029

» Projection.Note direction Front Upper-Left

FEA l‘-ﬂ\ FIIJJ:?_H‘:F
o i— Nl
\ approx 51mm
K #951mm
> :PirgEjiIejcjit;‘gjn.Note direction Front Upper-Right
A B L g4
- K@)
\ approx 51mm |
K#I51mm
| 2 I?‘r(;)hjhection.Note direction
AR Steerlng Tip
approx 46mm
K #J46mm

T02029 4.8mm Ball End-Long
4. 8mmIkEE- R

TG2024 3x68 Turnbuckle

TS2002 4.8mm Ball End-bend  TS2002 4.8mm Ball End bend

3x684112 8 _
(O] il ™ P
R s |-'( ............... : )‘-I ............ :

8 Front Suspension
BIfE B AR
R
naghe L T02093
Ball stud sponge
l % Tk
@r@ ) 702092 % 702093
s |2 ¢ Qo pmm, maETT
&— IKEEE4R ~
T02093— (2 !
Ball stud sponge
HRE G

T02092

Ball stud sponge____|
R 4 < |

Front Suspension

HIRE B R %

9

T02082 M3x22
TU0250-6

N O

o°

Q 00
TG2005
\]
iy
g

e
@K/

T02082 M3x10

fg\l
I\f:)/, ﬂ
)

T02082 M3x10 Screw T02082 M3x22 Screw
M3x 104244

TU0250-6 Shock Cap Ball  Tyo250-6 3.1x5.5x2 Aluminium Washer

M3x 2218 4% EEE AT 3.1x5. 5x288 B &
4 2 I:D:@:I ............ 2 () [ e 2

1110

Ture-to -scale diagram

HHRERE

Assemble as many times as specified

]




1 0 Front Suspension
AR B R

TS2022/TS2024 M3x10 Screw
M3x104R 4%

©) (o .......... 4
TS2024 M3x12 Screw
M3x 1282 4%
............ 4

MEE
BIRR M R

TS2023 M3x8 Screw
M3x 81 4%

© (o

TS2023 M3x10 Screw
M3x 1042 4%

TS2024 M3x12 Screw
M3x 124844

TS2024 M3x15 Screw

TS2023

TS2023 M3x8

TS2024 T1S2024

M3x 1582 4%

TS2023 M3x10

M3x12’
25

%/TS2024
M3x15

TS2023

/
\%/Q

TS2023
M3x8

i FTARAAAZEIK

P”Y Apply threadlocker(screw cement)

[ 5]




1 2 Front Suspension T02082 M3x10 Screw
M3x 1048 4%

HIRE B 2 4

E\T02082 M3x10

q/\ TS2020
Y s i N [ —
|

0!

T02082 M3x10

1 3 Rear Suspension

T
S
Qg

T02082 M3x10 Screw
M3x 1042 4%

©) (j—p .........

T02092 Ball stud-Long

HREE- R
Onﬂm .....................

14 Rear Suspension
ERRER

T02083 M3x8 Screw
M3x B4R 4%

T02055 3x48 Hinge Pin Rear Inner
3x481& B EE-N
[ ]

V Assemble Both Left And Right
‘s HEEMA 6




Rear Suspension

it

T02083 M3x10 Screw
M3x 104244

Y T02154
WY T—— 28T Gear
28TEg s
™~ T02154 2x8.8 1T£T2<13§:r
T02154 5.1x13x0.2— ( "\ 14T

T02154
Diff Shaft

T02099 10x15x4 Ball Bearing

) T02152
52T Diff Gear
10x15x48H7& < _ sEmE

T02154 2x8.8 Pin
2x8. 88fst

T02154 4.8x1.6 O-ring —— T02099 10x15x4

4.8x1.6 OIR

Ol 1
T02154 5.1x13x0.2 Washer
5.1x13x0. 28 |5
T02155
— Diff Connecting Cup
.................. 1 EREN




Diffe tial
7

T02099 10x15x4 Ball Bearing
10x15x48H 75

T02154 2x8.8 Pin
2x8. 88M4t

T02152 4.8x1.6 O-ring
4.8x1.6 OIR

Ol

T02154 5.1x13x0.2 Washer
5.1x13x0. 28

©)

N¥ T02154
T 28T Gear @
& =
\ - 28TE5 R %
T =
. @ L —— T02154
5.1x13x0.2

T02153
Diff Pads
EiRER

T02152
52T Diff Gear Cover
52T &R e dn &
T02155
— Diff Connecting Cup
ERER

d

~

@)

T02152 M2.5x6

High grip:

Suggest using 1500#-2000#
differential oil;

Low grip:

Suggest using 500#-700#
differential oil.

SEilt:ub

23415 F7 15004#-20004 25 354 ;

.................. 1 EA
255 {E FI5004-T00# 2= 18 .
T02152 M2.5x6 Screw
M2. 5x642 4% _ T02099
........................ 4 10x15x4
B
EiRFE

__—~T02100 5x10x4

T02150 T02041

Diff box-R &) —

ERE-A 1 T02052

T02100 5x10x4 Ball bearing
5x10x4%H 75

@U .................. .

T02051 5x16.8 Idler gear shaft
5x16. 838 IR e dmEd

T02041 5x8x6.7 Top shaft spacer
__ 5x8x6. THE

T02051

T02100_—
5x10x4

T02150
Diff box-L—
ERE-E

Apply Grease
ZihE




Motor Mount
10

T02082 M3x12 Screw - ' T02082 3x12
M3x 12844 g

©) ((— ...

T02082 M3x25 Screw TU0229
M3x 2542 45

Spur Gear
20

T02084 M4 Flanged Nylon Nut
M4 % fe BENE &

@

T02039

T02038
T02039

A
W,
P
“\“ % ) P A N\\¢ \ \
\ A ‘ N g
< ‘ ___approx 18mm
/ X#918mm
T02040 >
/(5 }“"nn\\\\‘
il
; —

\ )
T02084 il ;

P”Y Apply threadlocker(screw cement)

e FTIRAREEK ITI




T02005

—
=

I~

T & (w
/

T02081 3x7x0.8
T02083 M3x8

T02083 M3x8 Screw  T02082 M3x5 Screw  T02081 3x7x0.8 Washer  H479 M3x3 Screw
Tighten the screws with one sheet of paper M3x84E M3x5 4Rk 3x7x0. 82 5 M3x 38Rk

inserted between both gears. om 1
MEHzEMERANE—SREBRMEE. | | T T NN A\ e e e
22 Rear Suspension
e
‘ T02082 M3x10 Screw
M3x 1082 4%

@Om ............... 2

T02083 M3x8 Screw
T02083 M3x8 M3x8HZE 45




Rear Suspension T02082 M3x22

23 RIE® R

T02082 M3x10

TS2025 M3x10

T02083 M3x8 Screw
M3x81Z 4%

O] .

T02082 M3x10 Screw

M3x 104244
............ 6
T02082 M3x22 Screw
M3x2242 44
2
TU0250-6 Shock Cap Ball
BEETkE
............... 2

TU0250-6 3.1x5.5x2 Aluminium Washer
3. 1x5. 5x288 8 B

i g—Tozoes M3x8 @] —— )

"~
T02026

24 Rear Suspension

BED RS

(]

T ( Z)
T02100 5x10x4 Ball Bearing TU0225— @

(

T02093 Ball stud-Short ~ T02034 2x9.8 Shaft 51 Ox 4Bl
et 2x9. 834} TU0225 M2x5 Screw

M2x542 4%

2 %

V Assemble Both Left And Right
‘1 LA 11




25 Rear Suspension
BRBRR

T02013 3.1x6x1 Plastic Washer  T02057 3x30.5 Hinge pin Rear outer ~ T02057 2.3 E-ring
3. Ix6x 1A 3x30. 5 B EE-s 2.3 EfN — 102057 3x30.5

@H ___________________________ 4 Do 2 6D 4 % —T02057 2.3 %

26 Rear Suspension T02093
ERB RS EB;%%J&% sponge
. P> Projection.Note direction /
85 6
\
S () R
approx 53mm
T(\)2029 TG2024 <H353mm T(\)2029 Q
@ @ (8(

)

Op

T02029 4.8mm Ball End-Long
4. 8SmmIKEEEE- R

[ Q) -t e~

T02093
TG2024 3x72 Turnbuckle Basiud sponge
3xT2HI 18
(@) TR

V Assemble Both Left And Right
‘s mEENE 12




27E ) -] 2

TU0250-8

TU0250-8
2.8x1.9 O-ring
2.8x1.9 0%

TU0250-8
2.5mm Washer White ——
2.5mm BE-H&

TU0250-8
28x190ring
2.8x1.9 0¥

TU0250-8
1mm Washer-White
2 &

1mm 2

TU0250-8
9x1 O-ring
9x1 0IF

TU0266-3/TU0266-4 ——
Shock Below Cover

BRTH

1mm Washer—BIack —
imm BH-2

S
<© \

TU0266-3/TU0266-4——
Front For Short
A A&

Rear For Long
#EERE

N
N

TU0250-7
Front Shock Piston-Black
BB 32

Rear Shock Piston-White
EEERE-HE

TU0266-1/TU0266-2
2.3 E-ring
2.3 E#R

——TU0266-1/TU0266-2
Front For Short
RIEAE
Rear For Long
EERE

0

TU0250-7 Front Shock Piston-Black
_ EERE-E6

TU0250-8 1mm Washer-White

TU0250-7 Rear Shock Piston-White
BEEEE-A®

TU0250-8 2.5mm Washer-White

TU0250-8 1mm Washer-Black

TU0266-1/TU0266-2 2.3 E-ring
3 Ef0

TU0250-8 9x1 O-ring
9x1 OIR

WEM imm BHE-26
.................. 2 () @H —
Shock Absorber Vs .
Front For Short
Al T02062
Rear For Long 5.8 Ball Stud —
Front For Short s HEAR 5.8 TREH
AIE R TU0250-8 / A
12x1 O-ring P
?;%}g% Long 12x1 05RO\
0
O THTII Y
. D) I
0 0
N\ & T02031
N
TU0250-8 12x1 O-ring
12x1 03f
T02062 5.8 Ball Stud
5.8 TKEE
--------- 4 cesesesesasisieaniaind

Assemble as many times as specified

FHEERE

Assemble front and rear sides the same way

A& S5 E 1 3

2




Shock Absorber
4

TU0266-3/TU0266-4

Front For Short
— HEAE

Rear For Long

HFEAR

Y

A
v
TU0266-5/TU0266-6——
Top Spring
LEE

TU0266-5/TU0266-6 ——
Spring Switching
SEEEEE

Shock Top Cover

BELSE

TU0266-5/TU0266-6 ——

Front Lower Spring-Short
AT E-5E

i)

Rear Lower Spring-Long
ETHE-R

)

!

A\

2

TU0250-5
Below Spring mount end
EETEE

Front For Short
—  BTEARE

Rear For Long
EEAER

TU0250-8

14x1.5 O-ring
N /14x1.5 03

—TU0266-3/TU0266-4
Spring Adjuster
S E AR

Front Suspension

AR B B 4%

T02084 M3 Nylon Nut
M3 e BESE B

T02082 M3x15 Screw
M3x 154244

LR

T02082 M3x15

FHRERY

Assemble as many times as specified

Assemble Both Left And Right
HELINE

Vd Assemble front and rear sides the same way Vs
A& SRR 14




Rear Suspension
BRBRES

—T02084 M3

T02084 M3 Nylon Nut T02082 M3x15 Screw
M3/ HESE & M3x 1588 4%

Rear Suspension

BT RS

TS2022/TS2008 M3x10 Screw
M3x 104 4%

©) (o .......... 6

TS2025/TS2026 M3x1 2£Screw

V Assemble Both Left And Right
‘s BEEMA 15




Rear Suspension

BB RS

33

TS2025 M3x10

TS2025 M3x12

TS2025 M3x10 Screw

M3x 1042 4%
............ 4
TS2025 M3x12 Screw
M3x 1282 4%
............ 2

34 Steering Servo
B E RRFR R

Select for your servo
RIFFARRTIEE

Steering Servo-F(25T) Steering Servo-H(24T) Steering Servo-S(23T)
B E){FIARESF (25T) #1a (R AR B H (24T) @ {EARES (23T)

Sanwa servo T02028

T 102027

Steering Servo-F(25T)
B {RREF (25T)

T020

T02028

82

T02082(2.6x8)

T02030 4.8 Ball End-Short
4. SHRAE-5E

‘ ............... 2 @
T02035 1.5 Servo spacer
I SERRERE  TO2030 M0 Scrow
] .2 == 1

T02081 3x7x0.8 Washer

3x7x0. 8E K

T02082 M3x8 Screw

M3x 84Z 4%

T02061 Ball stud - silvery

K-SR E
4 O 1
T02082 M2.6x8 Screw
2. 6xBigA%
TR CO (- p— 1

Must be purchased separately

X EEDE




35 Steering Servo
B E fRAR RS

T02083 M3x8 Screw g
M3x8HZE 44

@ Dm .................. 2
T02083 MSXS\Q

3 6 Receiver / Electronic speed controller
B BT RS

TS2020 M3x5 Screw 0 7 To2087
M3x 542 4% >
O ...................... 1
X Receiver
P

) Ts2020

X Electronic speed controller Double.sided Tave
== 2y Vo= O ui -Sli
ETZER P

gme

X Must be purchased separately

R R Wl




37 Body Mount

SHR

TS2022 M3x10

TS2022

TG2008——

T02083 M3x8 Screw
M3x8HZ 4%

O]

TS2022 M3x10 Screw

—
4
T g M3x 1082 4%
NG Q) (e 4
T02083 M3x8
38 —T82021 M3x10
Eit
TS2021—
TG2007
If using loose battery cells,
Please put the battery panel conversely.
WREA LB T, FASERER
RiBRRE.
X Battery —
Eith
TS2021 M3x10 Screw
M3x 1042 4%
............ 2
T02086 Small clip
B EER-
............... 2

X Must be purchased separately

S fi};}




Tyre
AR

39

Ld

T02084 M4 Flanged Nylon Nut
M4TEIE e

Tyre
40 s

RESZ B}

i

-

Must be purchased separately
L

L)

ﬁed,W|

RE

i+
<

Assemble as many times as speci
#

b

Assemble Both Left And Right

HELEFR

Ld




[20]




TS4024 M3x8

TS4024 M3

11

TS2022 Small clip
BHEIER/]

TS2022

TS2022




Exploded View
IRIEE TS2008
TS2026

182022

TS2024

TU0250-6 192082

T02082 ~ T02084 /

T02040

T02043,

T02080—a
T02043—eg,

mqomo&
Y —T02080

T02093
—T02024

) _>T02044

T02100

_TU0250-9
@ TG2004

%\.ﬂcommo.u |

= S
N\ .
TU0266-2

_=—TU0250-7 .\ﬁ' TUO
= / TU02
L =
TU0266-1 = TU0250-8 TU0250-8 \ TU0266-6—

AN

W TU0266-3
m TU0266-5

TU0250-

/00

TU0266-3—

TS2028

—TU0250-5

Sﬁo\o V

TU0225

T02054 —T02031

qcommo.?m
Eommm.m/mw Q@\Smoﬁ

£,
TS2023— %




Parts list for TS2TE Short-Course-1

TS2TEF IR = AL 4 -1

TS2020

TS2021

TS2022

TS2023

TS2024

M3x5 1pcs—»

ES:3:

1pcs

Battery Mount
BAEER 1 Set

Body Mount Set
EREELRAE

Front Bumper Set-A
RIBGIEAR-A

7,
Front Bumper Set-B
RiIBAEAE-B

TS2025

TS2026

152028

TS2029

TS2002

Rear BL%per Set-A

Rear Bumper Set-B

Tyre Tyre Sponge

‘-'\' 1pcs
-! pcs

4.8 Ball End-bend

ERFIEH-A ERpiEE-B #iBR 2pcs EWBRIE4R 2pcs 4. 8TKEEPE-%
TS2008 TS4024 T02152
‘X ©)m» 4pcs
M2.5x6 Screw
M2. 5x618 22
— ‘ 4 ‘ 2pcs
52T Diff Gear ©U
Body-Lexan 52T Diff Gear Cover ; A 4.8x1.6 O-rin
Rear Fender Plates 1Set - MNP 52T % iR 5 # 9
shwmE #H-PC 1pcs STEEEHA 1pos Toos 4 8x1.6 O3F
T02151 T02153 T02154 T02155 T02156
o o —
—
O o CMDZP
(o] Z z
AR
o @) (@) f— .
Diff Connecting Cup 4.8x1.6 O'Tg
Rear Chassis Diff Pads 14T/28T Gear Set E£FER 2pes 4.8x1.6 0IR
EBIK®E 1pcs EE#F 1pcs 14T/28TEs 4R 4pcs
TU0250-5 TU0250-6 TU0250-7 TU0250-8
. 9x1 O-Ring
Front Piston-Black @ ” Amm Washer-White o1 O
BEE-2a ImERAE AP s
3.1x5.5x2.0 Aluminium Washer 2pcs #% Apcs

Below Spring mount end

3. 1x5. 5x2. 08 K 4pcs

Shock cap ball
EERE TR

Rear Piston-White
#BEE-gE

@ H 1mm Washer-Black
InmEE -2 4pcs
2.5mm Washer
2.5mmEEE: 4pcs

@chs

8pcs l

FRTR ocs 4pos e A I
TU0250-9 TU0266-1 TU0266-2 TU0266-3 TU0266-4
2pcs 2pcs 2pcs ) 2pcs
23ERi 2.3 E-Rin H mz m pes
2.3 E?umg 2.3 E40 9 pcs ’@ @]M ’D
4pcs 4pcs

Shock Absorber Cover
BRI AE  4pcs

Front Shock Absorber Shaft
BTEEREREh 2pcs

Rear Shock Absorber Shaft
BEEESEE 2pcs

M-

Front Shock Absorber Body
AR S

-

Rear Shock Absorber Body
BERREES

TU0266-5

TU0266-6

H314

TU0219

Tu0221

2pcs

=
ézm

Front Spring Set
IE:S £

2pcs

2pcs

—i

Rear Spring Set
HEER

2pcs

Ol-

3.1x5.5x2.0 Aluminium Washer
3. 1x5. 5x2. OfR &

C-Type-Holder 25 Degree

25° CEUfE

C——D o0
C—oeao

Rear arm mount F/R 1Set
BREETERE §l/%&




Parts list for TS2TE Short-Course-2 TS2TEXRiEFERC{HEI-2

TU0222 TU0225 TU0229 TU0258 TUO0276
o) o 1
s s M2x5
@) O 4pcs
M3x3 Hex mount
7~NFAEE 4pcs 1pcs Ao _
Front arm mount 1Set 5.1x8x0.2 Washer Motor mount 281;‘;" Cizgar- Aluminum 86T Kevlar Gear
B B (B R B BH 4pcs % R 28TRIEE-S5  1pes 86THL K i 4
T02147 T02005 T02012 T02013 T02015
g Front brace mount Gear C Butt 3.1x6x1 Plastic Washer
g \BIZHE 1pcs HREE  1pos. WEEBE dpos
2
'\;“\
, < =
(;\)/I(S 25 %ﬁ/- = Steering block-R Front upper suspension arm mount
X S . eering block- . T
1pcs %%Ehass%g?te #EE-R  1pcs Re%r%ﬁi carriers B LI E  1pcs
TG2003 TG2005 TG2006

Front lower arms

Rear lower arms

Rear brace mount

Front shock tower

Rear shock tower
BHEXZ  1pcs

=) Servo saver lower

HIT#E 2pcs ETHRE 2pcs #ZHE  1pcs BIBEREE  1pos
TG2007 T02023 T02024 TG2008
Sponge Servo saver upper
48 1pcs @B 1pos ooery coumn (&) s
2pcs Wing angie shim

5=

REHAER

BEET  1pcs /
Battery plate !/ Sﬁe{r\_/:gsaver -L S‘t?t?fmg*Rack / Wing bracket Front body mount
TEEAR 1pcs Y #HEE  lpcs iEENEER 1pcs g RE%E HIEERHE 2pcs
T02026 T02028 T02029 T02030
Q
Servo plate 4.8 Ball End - Long
Front bumper Steering Steering servo  Steering Q R AR A% B IKEEE-R  6pes
e g horn-F  horn-H horn-S
HIBHHAR Tpos MR 1pos | |meimmsr  wemRE WAEAHS 2pes 4.8 Ball End-Short  3x10 Screw
1pcs 1pcs 1pcs BKEEFE-%2  2pcs 2% 1pcs
T02031 T02035 T02037 T02038 T02039

Upper cover nylon cap

@ LEREEM 2pcs
Below Spring mount end
BETEE 2pcs

Q) D
QJ @

'Dper pad

HIREE 1pcs

) . .
@m TKERE 2pcs Spcs 2pos AREEEER  1pcs HBREESEH 2pcs HREE 2pcs
702040 T02041 T02042 T02043
.
4.0 E-ring (T
E#1 2pcs Buffer Nut
FRTETRENEZNE 1pcs Buffer Spring
2x9.8 Pin 1pcs #BEEE 1pcs
$f$t 2pcs P @
e Buffer column-B
Slipper Spring 5x8x6.7 Top shaft spacer Front wheel axlel | Buffer column-A ?E??FI Epr(l:r;g ) 4R E R 4B
#E 1pcs Hidsh 2pcs 5 [E AR 22 S AEA 1pes




Parts list for TS2TE Short-Course-3

TS2TEFEIE FE B4 B -3

3x72 turnbuckle

idler gear shaft

TG2024 T02044 T02051 T02052 T02054
3x10 Screw 2.3 E-ring
L e m— Om 24k 2pcs
3x68 turnbuckle @ wa B4R 4pes
hit®  4pes Block Carrier
p & e | —
[ — D —

Gear 20T

T02055 T02056 T02057 TG2012 T02092

e P (O) iz
3x48 Hinge pin Rear inner [,E . . . []] 3x[:E0 5 Hinge pin Rear outeur] Rear CVD
T02093 T02061 T02062 T02099 T02100

Ball stud sponge
BkEHIBAR Spcs

©

Ball stud-Short
TKEE-%8 5pcs

Ball stud-Silvery
TKEE-ERE  2pcs

),
—
5.8x6 Ball stud
ke 4pcs

10x15x4 Ball bearing

N

5x10x4 Ball bearing
#h& 6pcs

Bk 6pcs
T02080 T02081 T02082
2.6x8 Screw 3x10 Screw (Ilm
® @ dm #24%  8pcs @ G‘ 1244 8pcs @ 3x22 Screw
124% 8pcs
3x5 Screw 3x12 S
3x6x2.5 Ball Bearing 3x7x0.8 Washer 3x8 Screw 3515 S 3x25 Screw
#ik  4pcs #E 10pcs @ (I‘ 1245 8pcs @ O‘ ﬁ,;ﬁ% g‘;i‘g 124 8pcs
T02083 T02084 T02085 T02086 T02087
@D‘ 2.3 E-ring
3x8 Screw  3x15 Screw En 8pcs
#24% 8pcs  WEAR 8pes M4 Flanged Nylon Nut Small clip Double-sided tape
#iBREEIRE  6pcs EHEER () BEE 1pcs
@ O [Jm | )
= M3 Nylon Nut E0 8pcs
3x8 S p )
Bt e || @R
TU0220 & | TU0223 3 | TU0224 EE| | TU0226 3 | TU0228 | OP |

C—

bnnnnn

B8 H 2pcs

©mmnil ||l-(@§
o - " |30 D Lft/R " Rear arm mount -Ball 8pcs Servo mount  2pcs Front hinge pin brace Brass battery tray 1pcs
-Type- - ight | | ¢ = BRIk 458 R o e o o
A AR e HIREEER  1pos T
TU0234 B3| | TU0236 ER| | TU0237 =
I | Truck CVD for ae rim / j 1pcm R+1\[PeS
+#E-%£RCVWD 2pcs y
— = o ©
1.6x11 Spring Pin ) 5.1x8x0.2 Washer @ .
BWEM 2pcs Aluminum Washer P dpcs Rear hub carriers

BE%FE 2pcs

Rear Hub 1 Degree

REREEL°




Parts list for TS2TE Short-Course-4 TS2TE%2

EFEE G4

TU0243 EE | TU0244 E&E| | TU0216 R | TU0248 R | Tu0218 | OP|

Carbon Front Shock Tower-Truck

Carbon Rear Shock Tower-Truck

Slipper Pad V2

Front Castle Block
AT EIREEE 1pcs

-

Servo Saver-Aluminium

BEATRER-£ 1pcs SRR £ 1pcs HPREE V2 2pcs BE4A-42
TC1002 3| | H475 & | H476 & | H477 E&E | H478 OP|
e 9
‘]ﬁ 3x3rew 3x3esw F Z 3X32W e 81‘33;’\,
[100)) I p (1)) 1110

Short Course Racing Tyre - Soft

Aluminium Motor Gear-15T

Aluminium Motor Gear-16T

Aluminium Motor Gear-17T

Aluminium Motor Gear-18T

iR LA EHiEH-15T  1pcs 2SS &EiEH-16T 1pcs BEE/IEH-17T  1pcs S5 & HiEE-18T 1pcs
H479 3| | H480 E& | H481 EE| | H482 | OP |
e e 1 S

Aluminium Motor Gear-19T
AAEHBIEH-19T 1pcs

Aluminium Motor Gear-20T
S & BIEH-20T 1pcs

Aluminium Motor Gear-21T
$BE5 & HiEH-21T  1pcs

Aluminium Motor Gear-22T
BAEEHIEHE-22T 1pcs




Driver
Track / City
Event Date / /
SETUP SHEET for the TeamC TS2TE
O Smooth 0 Bumpy O Low traction O Med traction
[ High traction O Sandy O Soft dirt O Grass O Hard soil
O Clay O Wet O Dry [ Dusty O Other
I LISV ke lgl  Shock Mounting&Camber link W
1 2 3 Toe-in (+)/Out (-) °
? # Washers Bump Steep Spacer Spring(color)
= mm Camber Caster UBlack
"ﬁ P 0
12 0
O30
75 Qil
Piston #

# Washers

mm
=

=)y: 48]

Ride height

i
1

Shock Mounting&Camber link

Rear Shocks

12 ¢
Wheelbase .
OLong Camb Aluminum(Opt) Spring(color)
O Medium amber i # Washers CIBlack
O Short - mm e u
€
Normal oil
D Piston #
12
3 4
Ride height
Front Tires&Wheels Rear Tires&Wheels
Front Tires Rear Tires
Inserts Wheels Inserts Wheels
Radio/Batteries
Brand Servo Motor
Oil wt Esc . Pinion/Spur /
Batteries

Comments

Notes




www.teamcracing.net



